March 4, 2014

City of Uruon Gap
102 W, Ahtanum Rd.

TRI-VALLEY

Construction, Inc.

Coltracte's Licangs ¥TRIVACHISHHP

1008 N. 15t Street = Yakima, WA S8901 » {509) 462-4008 = Fax (509) 248-980C

Linion Gap, WA 98503

Atin: Dave

On February 14, 2014, Jerry Conduff, a Washington State Certified AHER A Building

Inspector, did an asbestos inspection of the building at 102 W. Ahtanum Rd. in Yakima,

WA:

The matcrials sampled were:

Sample #RC-(H
Sample #RC-12
Sample #RC-03
Sarnple #RC-04
Sample #RLCA05
Sample #RC-06
Sample #RC-07
Sample #RC-08
Sample 4R.C-0%
Sample #RC-10
Sample #RC-11
Sample #RC-12
Sample #ARC-13
Sample #RC-14
Sample #RC-15
Sample #RC-16
Sample #RC-17
Sample #RC-18
Sample #RC-19
Sample #RC-20
Sample RC-21
Sample 4RC-22
Sample #RC-23
Sarnple #RC-24
Sample #RC-25
Sample #FRC-26
Sample #RC-27
Sample 4RC-28
Sample #RC-29
Sample #1C-30
Sample #RC-31

Roofing from the Roof

Reofing from the Roof

Roofing from the Roof

Roofing from the Roof

Cellulose from under Sample #RC-04

Mudded Fittings from Throughout

Ceiling Tiles from Throughout

Vinyl from the Men’s and Women's Restroom (Top Layer)
Viny! {rom the Men’s and Women's Restroom {Bottom Layer)
Covebase from the Men®s and Women’s Restroom
Ceiling Tile from the Couneil Chambers

Textured Ceiling/Drywall from the Council Chambers
Ceiling Tile from the Library

Ceiling Tile Adhesive from the Tabrary

VAT from the Library

Vinyl from the Entry

Dirywall trom the Library

Ceiling Tile with Holes from Throughout

VAT from the Vault

VAT trom Throughowt

Batt Insulation from Throughout

VAT from the Northeast Otfice

Ceiling Tile from Sce Map

Ceiling Tilc from See Map

Drywall from Throughout

Vinyl from the Copy Room {Top Layer)

Vinyl from the Copy Room (Botlom Layer)

Vinyl from See Map

Vinyl from the Lobby

Drywall from Throughout

2x2 Ceiling Tile from Sce Map




Sample #RC-32
Sarmple #RC-33
Sample #RC-34
Sample #RC-35

Covebase from Throughoul

12x12 Ceiling Tile with Holes from Throughout
2x4 Ceiling Tiles lrorm Throughout

Pipe Fittings from Throughoul

The samples were sent 1o NVL lab in Szaitle for analysis. Sample 1D #RC-01, #RC-03,
HRCA9, #RC-15, #RC-17, #RC-27 and #RC-28 came back with asbestos detected. All
other samples came back with no asbestos detected. All materials contaiming more than
1% ashestos must be abated prior to demolition or renovation.

There were no other materials to be sampled from this building withoutl using destructive
measures. Additional sampling will be required if building is used (or Fire Department or

other official training.

If vou have any questions reparding these findings, please contact me.

Sincerely,

Greg Huoylar
President



NVL Laboratories, Inc. NW&@@J ]

4708 Aurgra Bve. M., Sealtle, Wh 95103 For the scope of socreditation under NYLAR Lab Cooe 1ﬂ2053-j

Tel 547, . : 534 . .
T e o 4193 By Ik Asbestos Fibers Analysis
By Folarized Light Microscopy

Client Tri Valley Canstruction Batch #: 1402702.00

Address: 1008 North 1st St Client Project #. 2-14-14
Yakima, Wa 98501 . Date Recetved: 2/18/2014

Sampies Received: 35

_ Attenti_un: Mr. Greg Huyler Samples Analyzed: 35
Froject Lacation: Union Gap City Hall-102 W Ahtanum Rd tethad: EPAMBOINR-93/1 16

& ERAMSBODIMA-E2-020

Lab ID: 14013971 Client Sample #: RC-01
Location: Union Gap City Hall-102 W Artanum Rd

Comments:  Unable to separate mastics for analysis
Layer T of 1 Description: Black asphaliic layered fibrgus built-up material with mastic

Mon-Fibrins Materials: Ciher Fibrous Materials: % Asbestos Type: %
AsphaltBinder, BinderfFiller, Mastic/Bindar Cellulese 129 Chrysofile 9%
Lab 1D $4018972 Client Sample #: RC-02

Location: Union Gap City Hall-102 W Ahtanum Rd

Layer 1 of 2 Description: Silver paint

Mon-Fibrous Materials: Other Fibrous Materials: e Ashestos Type: %
Metaliic paint, Fine particles Cellulose 7% Mone Detected WD
Layer 2 of 2 Descrption: Black asphattic layered fibrous built-up material
Mon-Fibrous Materials: Dther Fiiraws Materials: % Ashestos Type: %
AsphalvBinder, Binder/Filler Glass fibers 21% Mone Detected ND

Cellutose 22%

Lab ID: 14018973 Client Sample #: RC03
Location: Union Gap City Hall-102 W Ahtanum Rd

Camments:  tUnable to separate mastics for analysis

Layer 1 of 1 Description: Black asphaltic layered fibrous built-up material with mastic
Mon-Fibrous Materals: Tthear Fibrous Materials: % Ashestos Type: %
AsphaltBinder, Binder/Filler, Mastic/Binder Cellulase  18% Chrysciile 7%
Lab iD: 14018974 Client Sample #: RC-04

Location: Wnion Gap City Hall-102 W Ahtanum Rd

Sampled by: Clignt
Analyzed by: Jacob Laugeson Date: 02182014 DI gAI I o

Matg: || samples are nol hpmogencous, then subsamples of the components were analyzed sepamaicly. Al hulk samples are anolyzed using berih EPA
EDO/R-G3/M4E and EONRAS-A2-G20 Methodr with the Taliewing measuremenl uncertaintics for the repored % Ashesios (1%=0-3%, 3%=1-8%, 0% =5-15%,
20%=1 0 30%, S0%=40-60"%). This repor relates only o the ftems fasted. I sample was not callectad by NYL personnel, then he accwracy of the rosdlts is
limuted by the methedoiogy and acuity of the sample collgctor.  This ruporl shall not be repraguced excep in full, withoul writlen approval of NVL
Laboratories., fnc. 1L shall net be used to claim pruduel endorsement by NWLAP or any other agency of the WS Goveznmenl.

'Ii*ag& 1ai12




NVL Laboratories, Inc. NW@@@N W

4708 Aurpra Ave. M., Seattle, WA 98103 £ar the scopr of accreditation under MVLAPR Lab Code 102053—j

Tel: 2085470100, s a3 19% By ik Asbestos Fibers Analysis
By Paolarized Light Microscopy

Client: Tri valley Construction Batch #: 1402702.00

Address; 1008 North 15t 5L Client Project # 2-14-14
Yakirma, Wi 38901 Date Received: 2M18/2014

Samples Received: 35

_ Attention: Mr. Greg Huylar Samples Analyzed: 26
Preject Lacation: Union Sap City Hall-102 W Ahtanum Rd Method: EPA/G0DR-03/118

& EPAMODIMA-82-020

Layer 1 of 2 Description: Black asphaltic fibrous buil-up material
Mon-Fibrous Materials: Other Fibrows Materials: % Ashestos Type: %
AsphalifBinder, Binder/Filler Cellulose 24% Mone Cretected ND
Glass fibers 17%
Layer 2 of 2 Description: Brown compressed fibrous matetial
MWon-Fibrous Materials: Othet Fibrous Materials: % Asbestos Type: %
BinderFiller, Fine particies Cellulose 89% Mone Detected ND
Lak IG: 14018875 Client Sample #: RC-05
Lneation: Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 1 Deserlption: Brown compressead fibrous materfal
Mors-Fibrous Materials: Other Fibrous Materials: % Ashestos Type: %
Einder/Filler, Fine particles, Woad flakes Cellulose 87% Mone Delected ND
Lab 18; 14018976 Client Sample #: RC-06
Location: Wnian Gap City Hall-102 W Ahtanum Rd
Layer 1 of 1 Description: White crumbly material with woven fibrous material
Mon-Fibrous Materials: Dther Firous Materiabs: % Asbestos Type: %
Binder/Filler, Calcareous particies, Calcarecus hinder Celluloze 20% MNone Detected MO
Lab ID: 14018977 Chent Sample #: RC-07
Location: Union Gap City Hal-102 W Ahtanum Fd
Layer 1 of 1 Description: Lioht brown compressed fibrows materisl with paint
MWon-Fibrous Materials: Dither Fibrous Maternals: % Asbestos Type: %
BinderfFiller, Pedite, Paint Callulose 33% Meone Detecied MO

Slass fibers 23%

Lab ID: 14018978 Client Sample #: RC-08
Lncation: WUnian Gap City Hall-102 YW Ahtanum Fd

Sampled by: Client
Analyzed by: Jacoh Lalgason Date: 02182014 R DRA_E[_ —

Motz i samples are nol homageneoes, Lhon subsamples of the components were analyzed separately. Al bulk ssmples ate znalyzed vsing both EEA
EOOIRE-03116 and EO0MKGE-B20Z0 kefnods with the [ollowng rgasuremcnl snretamnties for the reported % Ashasios (19%,=0-3%, 5%=1-9%, 10%=5-15%,
20| (30, 50%aaf-E0%). This Tepar relates onfy to Ui items tested. I sample was not collected by MwL parzonnsl, then ihe accurasy of Wi results is
limited by the methodeiogy and acuity of Ihe sample sodector, Tz report snall nat be repratuced excepl in full, withoul wiitlen apnecual of MWL
Laboratories, lnc. It shall nol b ssed to clairmn product endarsement by MYLAT o any olhor agency of Bhe US Govermnent.

Fage 2 of12



NVL Laboratories, Inc. NW&@%?'

4706 Aurora Bve, M., Seattle, W 951032 Far tha scope of accreditation undes MVLAFR Lab Code 102063-0

ToE 2065470100, e o 19% Bk Asbestos Fibers Analysis
By Polarized Light Microscopy

Client; Tri WValley Construction Batch #: 1402702.00

Address: 1008 Maorth 1st St Client Project #: 2-14-14
Yakima, VWA 98901 Date Received: 2820114

Samples Received: 35

Atterrti_un: Mr, Greq Hu:_».rier Samptes Analyzed: 35
Praject Location: Union Gap City Hall-102 W Ahtanum Rd Methad: EPAGO0/R-03/116

& EFAMBIN4-32-020

Layer 1 of 2 Description: Tanfed vinyl

Mon-Fibraus Materials: Other Fibrous Materiaks; % Ashestos Type: %
vinyliBinder, Fine particles Celulose 2% Wone Detacted MO
Layer 2 of 2 Description: Light gray fibrous backing with mastic
Mon-Fibrous Materizbs: Other Fibrous Materials:% Asbestos Type: %
Binder/Filler, Mastic/8inder Cellulose 43% Mane Detected WD

Glass fibers 19%

Lab ID: 14018975 Client Sample #: RC-08
{goation: Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 2 Description: Yellowitan vinyl
Mon-Fibrous Materials: Otker Fibrous Materials: % Ashestos Type: %
Winyl/Binder, Finge particles Cellulgse 2% Nong Detected N
Layer 2 of Z Description: Qff-white fibrous hacking with mastic
MWen-Fibrous Materials, Other Fibrous Waterials: % Asbhestos Type: %
Binder/Filler, Mastic/Binder Cellulose 35% Chrysohle $4%
Lab 1D: 14018880 Client Sample # RC-10
Location: Unian Gap City Hall-102 W Ahtanum Rd
Layet 1 of 1 Description: Brown brittle mastic
Mon-Fibrous Materials: Other Fibrous Materialks: % Asbestos Type: %
Mastic/Binder, Fine particles Celluiose 5% Mona Detected ND
Labk ID: 14013981 Client Sample #: RC-11

Laration: Urion Gap City Hall-102 W Ahfanum Rd

Layer 1 of 1 Description: Light brown ecompressed fibrous material with pairt
Men-Fibrous Materials: Other Fibrous Materials:% Asbestos Type: %

BinderfFiller, Perlite, Paint Celluose 31% Mone Detected NO

Sampled by: Chent
Analyzed by: Jacoh Laugeson Date: 021182014 _QRAE[ S

separalely. All bulk samples are analyzed usng bath EFA

Mete: IT samples are nol homogenaeus, then subsamples of fhe Somponents wede anatyzed
GOOR-03M1 16 and BADTA4-BZ-020 Mathods with the fallowing measdaremem uncerlanlias for The teparled % Ashestas (1%=0-3%. 5%=1-0%, 10%=5-15%,
SO%=10-10%, 50%=40-G0% ). This repor! relates only 10 fhe items tested. If sample was 101 collecled by MWL personagl, then the Jcouracy of the results is
lirited by the methodology and acuity ef the sample collecinz. This repor shall not be repraduced except in full, withoul wiiten approval af WL
Labaratanas. Inc 1 shatl reol be used o claim product end ersement by MYLAP orany other agenty nf the U3 Gowemment.

Page 3 of 12



NVL Laboratories, Inc.

rvlag |

4708 Aurora Ave, M., Sealtle, wa 8103 For the soops of aceroditation under NVLAF Lab Sode 1G2G53—Ej

ek 20054 oo Bulk Asbestos Fibers Analysis

By Polarizad Light Microscopy

Chent: Tri Valley Construction

Address: 1008 Norih 15t St
Yakima, Wa 95391

Attention: Mr. Greg Huyler
Project Lacation: Union Gap City Hall-102 W Abtanum Rd

Batch #: 1402702.00
Client Project # 2-14-14
Date Recered: 2/18/2014
Samples Received: 35
Samples Analyzed: 35
Method; EPAGDIOR-931116
& EPABOOM4-82-020

Glass fihars 25%

Lab 1D: 14015982 Client Sample #: RC-12
Location: Union Gap City Hall-102 W Aktarum Rd

Layer 1 of 2 Description: Off-white compacted powdery material with paint
Man-Fibrous Materizls: Chher Fibrous Matenals %

Calcareaus paricles, Calcarecus binder, Painl Celluluse 5%

Layer 2 of 2 Description: White chalky material with paper
MNon-Fibrous Materials: Cither Fibrous Materials: %
Gypsum/Binder, Binder(Filler Cellulose 13%

Glags fibers 7%

Asbestos Type: %
Mane Detected ND

Asbestos Type: %
Mone Detected ND

Lab ID: 14018983 Client Sample # RC-13
Lacation: Union Sap City Hall-102 W Ahtanum Fd
Layer 1 of 1 Description: Light brown compressed fibrous material
Non-Fiprous Materials: Other Fibrows Materials: % Asbestos Type: %
Binder/Filler, (siass beads, Fine particies Celluloze 33% Note Detected MO
Glass fibers 21%
Lab ID: 14018984 Cliant Sample #: RC-14
Location: Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 2 Description: Brown brtile mastic
Mon-Fibrous Matarials: Other Fibrous Materials: % Asbestos Type: %
Mastic/Binder, Fing particles Celulose 5% More Detacted MD
Glass fibers 8%
Layer 2 of 2 Descriplion: Off-white compressed fiirous material
Man-Fibrous Materials: Other Fibrous Matenals.% Aspestos Type: %
BinderfFiller, Glass beads, Fine particles Cellulose 32% mone Detected MD

Sampled by: Client
Analyzed by: Jacob Laugeson Date: 02182014 ] DRAF I

Mote: M sarmydes are nol homegeneons, then &

BOOIR-G2 16 and BOCMM4EZ-020 Mathads wilh the follawing measureman uneetainties for the reponied % Asbestos (1%=0-3%, &%=

subsamples of Me components wene analyred separately, All bulk somples are analyzed using bolh ERA

1-9%, 10%:=5-15%,

2% =10-204%, 50%=40-50%). This repert relatos onfy 6 the fems tested. f sample was nat collected Dy MWL persarnel, then the accuracy of e rezulls &
fimited by the methadelogy and acuity of the ssmple colleclos. This reporl shall not be repruduced except in fll, without weitten appreval of BWL

Laboraiories, Inc. [t shall nat be used to claim podudt endorsement by MYLAR or any other agerry of the US Gowvernmeril.

Fage 4 of 12



NVL Laboratories, Inc.

R LA D) ]

4708 Aurpra Ave N, Seatlls, WA S8103
Teb 2065470100,  [ax 206634, 19346
ww vllabs. com

For the scopu of accreditztion snder MvLAT Lah Code 1[]2DEE-EJ

Bulk Asbestos Fibers Analysis

By Polarized Light Micrascopy

Client; Tri Wallzy Canstruction

Address; 1008 Morth 15t St
Yakima, W& SESDT

Attention: Mr, Greg Huyier
Project Lacation: Union Gap City Hall-102 W Ahtanum Rd

Batch #: 1402702.00
Client Propect # 2-14-14
Date Received: 2418/2014
samples Received: 35
Samples Analyzed: 35

Method: EPAMSDO/R-93/116

& EPAMSOOMM4-82-020

Glazs fibers 25%

Lab I3 14018985 Client Sample #: RC-15
Lacation: Ynion Gap City Hall-102 VW AhRtanum Rd

Description: YWhite soft mastic
MHan-Fibrous Materials:

Laycr 1 of 4

Wastic/Binder, Fine particles

Deseription: Tan soft mastic
Mon-Fibrous Materials:

Layer 2 of 4

Mastic/Binder, Fine particles

Cescription: Green vinyl tile
Mon-Fibrous Materials:

Layer 3 of 4

vy l/Binder, Mineral graing

Description: Black asphaltic masfic
Man-Fibrous Materials:

AsphaltiBinder, Mastic/Binder

Layer 4 of 4

Cher Fibrous Materials, %
Cellulnge 4%
Other Fikrous Materials: %
Celluloze 9%
Other Fikrous Materials: %
Celulose 4%
Cther Fibrous Materials! %

Celulose 8%

Asbestos Type: %
Mone Detected MO

Ashbestos Type: %
Mone Detected MDD

Asbestos Type: %
Chrysotile 4%

Asbestos Type: %
Mene Detected MD

Lab ID: 14018986 Client Sample #: RC-16
Locatipn Union Gap City Hall-162 W Ahtanum Rd

Layer 1 of 2 Bescription: Off-white vinyl
Mon-Fibrous Materials:
vinyliBinder, Fine particles
Layer 2 of Z Description: Cff-white fibrous backing with mastic

Mon-Fibrouws Materials:
Binder/Filler, Mastic/Binder

Other Fiorous Materials: %
Cellulese 3%

Other Fibrous Materials:%
Cellulose 348

Glass fibers  22%

Asbestos Type: %
Kone Detected ND

Asbestos Type: %
Mone Detested WO

Sampled by: Clienl
Analyzed by: Jacek Laugeson

Date: 0201872014

.__DRAFT

Mol ¥ samp

SN 9316 and BO0MA-E1-020 Mothods with the fallowing measarument uncerainlics fer the repored % Asbestos (1%=0-3

les are mot homogencous, then subssmples of the compenents wers analyaed separately. Al bulk samples are analyzed using bolh

£RA
%, 5% =1-0%, 10%=5-13%,

%= 0-30%, SO%—40-60%). This report relales only te the ers tested. K sampla wag not collected by MyL personnel. lhen the accuracy of the results is

litmited by the methodoiogy and scuity of the sample colecior.

Tz repor shali ool be repeodused exsept in fidl, withou! wrtlen appreval of MWL
Laboratories, Inc. 1t shal net be used ta daim product eidersemer! by WYLAP or any olt agency of the US Government.

Fage 5of12
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NVL Laboratories, Inc,
4708 Aurora dve. N, Seattle, WA 98103 For the scope of accreditation under pvLAR Lab Code 1DEDE~3—(j

Tel: 206.547.0000 s P41 Bk Asbestos Fibers Analysis
By Polarized Light Microscopy

Client: Tri Valley Constructioh Baich #: 1402702.00

Address: 1008 Notth 1st 5t Client Froject #: 2-14-14
Yakima, Vs 26901 Date Received: 2M18/2014

Samples Received: 35

Attention: Mr. Greg Huyler Samples Analyzed: 35
Project Location: Unien Gap City Hall-102 W Ahtanum Fd Methad: EPA/GOOIR-93/116

& EPABOOM4-52-020

Labk |D: 14013987 Client Sample #: RC-17
tocation: Union Gap City Hall-102 W Ahtanum Rd

Layer 1 of 2 Descrplion: Off-white compacted powdery material with paint

ton-Fibrous Materials: Other Fibrouws Materals: % Asbestos Type: %
Calcaresus particles, Calearecus binder, BinderfFiller Celluloze 9% Chrysofile 2%
Layer 2 of 2 Descripticn: \White chalky matenal with paper
Mon-Firous Matetials: Other Fibrous Matenals:% Asbestos Type: %
Gypsum/Binder, Emnder/Filler Cellulage 14% HNone Detected MD

Glass fibars 7%

Lab [D; 14018938 Client Sampie #: RC-18
Laocatiorn: Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 1 Description: Brown compressad fibrous material with trace paint
Mon-Fibrous Materiats: Other Fibrous Materiala:le Asbestos Type: %
EinderiFillar, Faini Cellulose 53% Mone Detected MO
Lap IDy: 14018%80 Client Sample # RC-10

Location: Union Gap City Hall-102 W Ahtanum Rd

Layer 1 of 2 Description: Tan viny] file

Won-Fibrous Materizls: Other Fibrous Materials: % Asbastos Type: %
VinylWBinder, Mineral grains Celluloze  EB% pione Detected MO
Layer Z of 2 Description: Black asphaltic masbe
Mor-Fibrous Materials: Olher Fibrous Materials: % Asbestos Type: %
Asphalt/Binder, Mastic/Binder Cellulose 8% Mone Detected RO
Lab ID: 14018950 Client Sample #: RC-20

Laegtion: Unian Gap City Hall-102 W Ahtanum Rd

Sampled by: Chent
Analyzed by: Jacob Laugeson Date: 02/18/2014 ] ﬂRAFL ——

then subsampics of the components were anatyzed sepaiately. AlF bulk tamples are analyzed using both [y
EOOIR-03M 16 and BOOVRS-AZ. 120 KMethads with dhe ol pwing measurement unceraintics for the reperted % Asbeslos (1%=0-3%, 5%21-0%, 10%=2-14%,
008 =1 (L E0%, S0%=4N-609%). This repoit relates ondy to the items tested. IF sample was nat callected by MUL personnel. then the acourazy of the resulls is
lirsited by Lhe methpdotogy and acuty of the sample cullector.  This reporl shal net be reproduced excepd in full, without written approval of MWL
Laboraiorice. Inc. X shall nel be uzed to claim product endarsement by NWLAP of any other agency of the LIS Government.

Male: N samples are Nl homogeneows,

Page & af 12



NVL Laboratories, Inc.

NvIaNG) ]

AT0E Aurora Ave. M., Seattle, WWa 98103 For the scope of acereditafinn under MVLAP Lab Code 1D2C|53-l:]

Teli 20647 O b Bulk Asbestos Fibers Analysis

By Polanzed Light Microscopy

Client: Tei Walley Construction

Address: 1003 MNorth 1st St
Yakima, VWA 989H

Attention; Mr. Greg Huyler
Project Location: Union Gap City Hal-102 W Ahtanum Rd

Batch #: 140270200
Client Project # 2-14-14
Date Rereived: 2162014
Samples Racaived; 35
Samples Analyeed: 33
Method: EPAMGINIR-93/116
& EPAMBOLMA-82-020

Layer 1 of 3 Description: Tan brittle mastic
Mon-Fibrous Materials: Other Fibrows Materials"%
Wastic/Binder, Fme particles Cellulpse 8%
Layer 2 of 3 Description: Fed hrittle material
Man-Fibrous Materials: Other Fibrous Materials: %
Nineral grains, Binder/Filler Cellulose 4%

Layer 3 of 3 Pescription: Gray brittle material with graing

Asbestos Type: %
None Detected ND

Asbestos Type: %
MNeone Detected NI

Non-Fibroue Materizls: ther Fibrous Materials:% Asbestos Type: %
Calearesus binder, Mineral grains Cellgioze 5% Mone Detected NOD
Lab ID: 14018591 Client Sampile #: RC-21
Location: Unioh Gap City Hali-102 W Ahtanum Rd
Layer 1 of 1 Description: Blackigray fibrous rmaterial
Mon-Fibreus Materiaks; Cither Florous Materials: % Asbestos Type: %
Glass beads, Fine particles Glass fibers 32% None Detected ND
Lab ID:; 14013592 Client Sample #: RC-22

Location: Unien Gap City Hall-102 W Ahtanum Rd

Layer 1 of 2 Description: Black asphaltic mastic with brown compressed fibrous matedial
Mon-Fibrpus Materials: Cther Fibrous Matenals: %

BinderFiller, AsphaltiBinder, Mastic/Binder Cellulpse G4%

Layer 2 of 2 Description: Trace white brittle material with grains

Asbestos Type: %
MNene Detected MO

Mon-Fibrous Materials: Other Fibrgus Materals % Asbestos Type: %
Caleareous binder, Mineral grains Cellulase 7% Wone Detected MD
Lab I[*: 14018993 Client Sample #: RC-23

Lacation: Union Gap City Hall-102 W Ahtanwem Rd

Sampled ky: Client

Analyzed by: Jacob l.augeson Date: 02182014 ADRAI:_ I o

Mot If samples ore notb hemogeneoes, then sebs
EDOMA-O%M 16 and G0 -B2-020 Kethods wilh 1he following mea surement unce

amples of lhe companents wers anmyzed seoaraiely, All bulk spmples are analyzed using balh EPA
(taintias far the reported % Asbostos [1%=0-3%, 3%=1-9%. 10%=2-1 5%,

Sntes 1 0-30%, S0%C40-60% ). This roport refates anly to the ilems tested. I sample was nol collecied by WYL personnel, then the acouracy of the results is
limisedt by thu methodology and scuity of the sample collectar. This repord ghall not he repraduced excepl in full, wilhcu! written approval of MYL

Laboratones, Inc. 1 shatl not be used to daim produsl sndorsemcnt By MY AP or any othes agency afthe US Goverranent,

i:'agr‘: Tof iz



NVL Laboratories, in¢c NW&@@@

AT0E Aurora Awve, M., Seattle, WA 98103 Far the soape of acoediation under MYLAP Lab Code 1020063-0

Tel 206547 0100,  Faw: 206,634, . .
o 20BA7.LN0, e % Bulk Asbestos Fibers Analysis
By Polarized Light Microscopy

hent: Tri valley Construction Batch #: 1402702.00

Address: 1008 Morth 15t St Clignt Project #: 2-14-14
Yakima, WA 98401 Date Received: 2/18/2014

_ Samples Received: 35

_ Attention: Mr. Greg Huyler Samples Analyzed: 35
Project Location: Union Gap City Hall-102 W Allanum Rd Method: EFPAMBODR-93/1 16

& EPABODM4-82-020

Layer 1 of 1 Drescription: Light brown compressed fibrous material wilh paint
Mon-Fibrous Materials: Other Fibrous Materials: % Ashestos Type: %
Binder/Filler, Glass beads, Fine particles Cellulese  36% Mone Detected ND

Glass finers 24%

Lak 1D: 14018854 Client Sample #: RC-24
Location: Union Gap Ciy Hall-102 W Ahtanum Rd
Layer 1 of 1 Descripfion: Erown brttle mastic
Noen-Fibrows Materials: Other Fitirous Materals: % Asbestos Type: %
Mastic/Binder, Fine particles Cellulose 5% None Detected ND
(Slass fivers  B%
Lab ID: 14018895 Client Sample # RC-2%

Lacakion: Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 2 Description: Cff-white compacted powdery material with paint

Mon-Filrous Materials: Other Fibrous Matenals: % Asbestos Type: %
Calcareous particles, Calcareous binder, Paint Cellulese 4% None Detected KD
Layer 2 af 2 Description: YWhite chalky material with paper
Mom-Fibraus Materials: Olher Fibrous Materizbs: % Asbestos Type: %
GypsumiBinder, Binder/Filler Celiulaze 12% Mene Detected MND

Glass fibers 79

Lab 10: 14018595 Client Sample #: RC-26
Location- Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 3 Description: Gray crumbly matenal
Mon-Fibrous Materials: Crther Fibrous Materials ¥ Ashestos Type: %
Calcaresus hinder, Fine particies Cellulose 4% Mone Detected ND

Sampled by: Client
Analyzed by Jacob Laugesoh Date:02MME82014 _ LRAEL -

d separalely. Al bulx spmples are analyzed using bath EFA

Mote: IF samples are nol hamogensous, nen subuamples of U componens were analyze
GO 6 anet GO0/KE-32-020 Relhods wilh the following measurement ancerainlias for e reparted % Asbesios (1%=N-3%, §%=1-9%, 10%~1 G,
o0t 1 1-HT%, S0%s40-60%). This Teport relates only te the lems teated, If sample was nat sallecter by NVL peranrenel, Then he accuracy af the resalts is
hrided by the methodoiogy and acwity of the sample codecter.  This report shall nat boe reproduced except in Tell, withow wrillen appraval of MWL
Lubarmiones, Inc. E shall not be caed b dam preduct cndorsemenl by WWLAF ur any other agency af Tne UE Governmant.
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NVL Laboratories, Inc. NW&@@T

4708 Aurpra Ave. M. Scattle, WA BE103 For (e soope of acoreditation under NvLAFR Lab Code 102083-0

Tol 206.547.0100. Fox 20341995 B Ik Asbestos Fibers Analysis
By Polarized Light Micrascopy

Client; Tri Valley Construction Batch #: 1402702.00

Address: 1008 Morth ist St Client Project #: 2-14-14
Yakima, Yh 58301 Date Received; 2182014

Samples Received: 35

Attentinn: Mr. Greg Huyler Sarmples Analyzed: 35
Project Location: Union Gap City Hal-102 W Ahtanum Rd Method: EPAGOOR-93/116

& EP&/E0MM4-E2-020

Layer 2 of I Description: White vinyl

Non-Fibrous Materzts! Qther Fibrous Materials:% Asbestos Type: %
VinylBindet, Mineral grains Cellulase 6% MNane Detected MD
Layer 3 of 3 Descriptinn: Off-white fibrous backing with trace adhesive
Man-Fibrous Matenals: Other Fibrous Materials:% Aspbestos Type: %
BinderiFiller, AdhesivelBinder Celluloze  38% Mone Detected MND

Glass fibers Z1%:

Lab Ilx: 14018897 Client Sample #: RC-27
Location: Unien Gap Gity Hall-102 W Ahlanum Rd
Layer 1 of 2 Description: Tarfyellow shaet vinyl
Non-Fiorous Matenals: Cither Florous Materizls: % Asbestos Type: %
YinylBinder, Synthetic foam More Detested WD Mane Detected ND
Layer 2 of 2 Description: Off-white fibrous backing with trace mastic
tan-Fibrous Matesials: Other Fibrous Materials: % Asbhestos Type: %
Binder/Filler, MasticfBinder Cellulpse 19% Chryschile 42%
Lab ID: 14018938 Chent Sample #: RC-28

Locatinn: Unian Gap City Hall-102 W Ahtanum Fod

Layer 1 of 2 Descriplion: Yelow sheet viny

Mon-Fibrous Maternals: Cither Fibrous Materials: % Asbestos Type: %
Yinyl/Binder, Synthetic foam Mone Detected  ND Mone Detected ND
Layer 2 of 2 Description: Cif-white fibroes backing
MWan-Fibrous Materials: Cther Fibrous Materials: % Ashestos Type: %
Binder/Filler, Fine particlas Cellulose 35% Chrysotile 44%
Lab ID: 14018599 Client Sample #: RC-29

Location: Union Gap City Hall-102 W Abtanum Rd

Sampled by: Chent
Analyzed by: Jacal Laugeson Bate: 121182014 _ D_BA.EI- S

Mule: [f samples afe net harnpgenesus, 1hen subsamples of e componenls wene shalyzed separaiaty. Al oulk samples are anawzed using hoth EPA
EONR-02116 and BOWRA-EE-020 Muethods wilh the follpaving seas urerment unce:zlainties for the reponed % Ashestos [19%=0-34, 2% =1-2%, 10%=5-158%,
330%=10-50%, 50%=40-G0%). This repor relates aaly to the items tested. 1f sample was nol collected by MVL parsunnel, then the accurasy of the resulls is
Imited by Uie methodalagy and acuty of e somple colluctor. Thiz repan chall not be repioduced except in ol withcut waitten approwal of HL
Lobaratofics, Ing 1 shall nol be uted to giaim product endorsement by MWLAF or asy olher agency of tha US Goveenmeril.
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NVL Laboratories, Inc

U0 }

4708 Aurora Ave. N, Seattle, WA 98103
Tel: 2065470100,

Far ihe scope of accreditahon under MVLAF Lab Code 102%3?

L s a3 138 B ||k Asbestos Fibers Analysis

By Polarized Light Microscopy

Client; Tri Valley Constructicn

Address: 1008 North 1st 5L
Y akima, W 8901

Artention: Mr. Greg Huyler
Project Lacation: Union Gap City Hall-102 W Ahtanum Rd

Batch #: 1402702.00
Client Project #: 2-14-14
Date Received: 2M15/2014
Samples Received; 35
Samples Analyzed: 35
Method: EPASGODR-03116
& EPASSO0M4-82-020

Layer 1 of 4 Description: Gray vinyl
Mon-Fibrous Materials:

Vinyl/Binder, Fine particles

Description: Gray fibrous backing with rmastic
Maon-Fibrous hMaterials:

Layer 2 of 4

Binder/Fillzr, Mastic/Binder, Fine particles

Description: Tan viryl
Mon-Fihrous Matenals:

Layer I of 4

VinyliBinder, Fine particles

Layer 4 of 4
MNon-Fibrous Materals;

Binder/Filler, Mastic/Binder

Description: Light aray fibrous backing with mastic

her Fiprous Matenals:
Cellulose 2%

Asbestos Type: %
Mone Detected MD

Ashestos Type: %
MNone Detected WD

Ciher Fibraus Materials:%
Cellulose 29%

Glass fibers 23%

Asbestos Type: %
Mone Detected ND

(Cither Fibrous Materials: %

Cefllulose 3%

Ashestos Type: %
None Detected MO

Cither Fibrous Materials:io
Celtulose 41%

Glass fibers 25%

Lab ID: 14015000 Chient Sample #: RC-30
Lacation: Uninn Gap City Hall-102 W Ahtanum Rd

tayer 1 of 2
Mon-Fikrous Materials:

Calcareaus particles, Calcarsous pinder, Paint

Deseription: YWhite chalky material with paper
Mon-Fibraus Materials:

Layer 2 of 2

GypsumiBinder, Binder/Filler

Other Fibrous Materials: %

Pescription: \White compacted powdery matetial with paint

Ashestos Type: %
Manc Detected WD

Cither Fibrows Materials; %%

Cellulgse  B%

Asbestos Type: %

Cellulnse 12% Hane Detected MO

Glass fibers 6%

Lak ID: 14015001 Client Sample #: RC-31
Lacation: Union Bap City Hall-102 W Ahtanum Fd

Sampled by: Client
Analyzed by: Jacob Laugeson

Date: 021 8/2014

_ DRAFT _

M If gamples are not homogeneous., Then subsamples cf the cnmponants

GO0 831 16 and BO0MM4-B2-024 Methods witk: the Epllowarg measurement uncedanbes for the repered % Asbestas
sample was nal colierled by WL personnel, then fhe accuracy of the resulls i

A[Pw=1 0-300, BOMCAtENR). Tiks repaert relales onby 1o the fems tested, If

limited by the mothodolngy anc acuity of the sample colleeior, Thiz 1epott shall not
Labaratories, Iec. I shall ngl be used to clair proguct endorkzemeant by MYILAT ar any clhes sgency afthe LIS Governme.

were analyzed sepatately, Al oulk sprplas are anghyzed using both EFPA

{1%=0-2%, 5%=1-5%. 1 B8 1EY,

be reproduced excepl in full, withowl written approval of ML
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NVL Laboratories, Inc NW&‘&‘E@J }

ATDOA Aurcra Ave. M., Seattle, WA, DB103 For the scope of actreddation urder MviaP Lab Code 1DEGEH-—EJ

Tef: 2065470100, Fax 2056341536 . )
: o s com Bulk Asbestos Fibers Analysis
Ey Polarized Light Misroseopy

Client; Tri Valley Construction Batch #: 1402702.60

Address: 1008 North 15t 5t Client Project # 2-14-14
Yakima, Wi 98501 Date Received: 2MM18/2014

] Eampies Received: 35

Attention: I-'lr._ Greq Huyler Samples Analyzed: 25
Froject Lecation: Union Gap City Hail-102 W Ahtanum o Methad: EPAMGOQR-93/115

& EFPAMBIOM4-E2-020

Layer 1 of 1 Description: Light brown compressed fibrous material
Neon-Fibrous Matenals: Other Fibrous Matenals: % Asbestos Type: %
Binder/Filler, Glass beads, Peflite Cellulose  36% MNone Detected WD
Slass fibers  24%
Lak ID: 14012002 Client Sample #: RC-32
Location: Union Gap City Hall-102 W Ahtanum Rd
Layer 1 of 2 Description: Burgundy rubbery material
Maon-Fibrous Materizls: Other Fibrous Malerials: % Asbestos Type: %
RubberBinder, Fine particles Celiuloze 3% Mone Detected ND
Layer 2 of 2 Description: ¥ellpafgold soft mastic
Man-Fibrous Materiats: Other Fibrous Materials: % Asbestos Type: %
Masctic/Binder, Fine partiches Celulose 4% MNone Detected NDO
Lab [D: 14019003 Chent Sample #: RC-33
Location: Lrion Gap City Hali- 102 VW Ahtanum Rd
Layer 1 of 1 Description: Erown cormpressed fibrous matenal with paint
Mon-Fibrous Materials: Other Fibrous Materials: % Asbestos Type: %
Binder/Fillar, Paint Cellulose T6% More Chetected WD
Lab ID: 14019004 Client Sample #: RC-34
Loeation: Union Gap City Hall-102 W Abtanurm Rd
Layer 1 of 1 Description: Light gray compressed fibrous material with paint
Man-Fibrous Materials: Oither Finrous Materials:% Asbestos Type: %
BinderFiller, Perite, Paint Cellulose 33% MNone Detected ND

Glass fibers 28%

Lab ID: 14019005 Client Sample #: RC-35
Location: Unien Gap City Hall-162 W Ahtanum Rd

Sampled hy: Chent
Analyzed by: Jacob Laugeson Date: 021132014 DI _2AF_T_ .

thert subsamples of the crmponenls were anulyzed separately, &ll wulk samples are analyzed wsing botn FRA
GOOVF-531 16 and BOCME-82-020 pMethods with fhe fallmarg meaguremen uncerainties far the repored % Ashestos [1%=0-3%. 5%=1-9%, 10%=5-15%,
aQE=10-30% %4005 . This report relales only 1o the ileoms tesied. I¥ sample was not collectan Iy MWL peasannel, then he aocuracy ol e results is
lirmited by the muthodoipgy and acuity of fh gampie collecter  This repor £hal rot oe reproduced axcapd an “ull, wathosn wrillen approval of MUL
Laboiotories, g, | shall nol be used o claim produg endorsement by MWLAP or any ather agency of lhe US Governmuent.

Mol | sampkes are nidl hamuoceneous.

Fage t1 of 12



NVL Laboratories, Inc. NN &’@"{rjf ]

AT08 Aurora Ave. M-, Seattle, Vi 883103 For e scape of acereditation under MYLAP Lab Code 102063-0
Jel #06,547.0100, Fax 2066341556 . -
wwsrir mvilabs.corn Bulk Asbestos Fibers Analysis
By Polarized Light Microscopy
Client: Tri Walley Construckion Batch #: 1402702.00
Address: 1008 North st 5t Client Project # 2-14-14
Yakima, WA 98001 Dale Received: 2/18/2014
) Samples Rageived: 35
~ Attention: Mr. Greg Huyler Samples Analyzed: 35
Project Lacation: Union Gap Gity Hall-102 W Ahtanume Rd Method: EPAGONR-93116
8 EPABODIM4-52-020
Layer 1 of 1 Bescription: Off-while soft crumbly material
mMan-Fibrous Materials: Dither Fibrous Materials: % Asbestos Type: %
EinderFilier, Fine patticles, Glass debris Cellulpse 17% Mene Detected MO

Glass fibers 22%

Sampled by: Client

Analyzed by: Jacob Laugescn Date:02/18/2014 . D_RAF T

Mole: If samples are nat hemogenenus, then subsamples of the compenents were anzlyzed separaltly. All bulk samples are anakyzed using both ERA
B00VR-G2M 16 and GOOMA-RZ-020 Methods with the fallowing measuremett uncertaintias for the repored % Asbeslos [1%=0-2%. 5% =1-0%, 10%=53-15%,
o[ $ [T, SO%EA0-B0%). This repor! relatas only to the items tested. If zample was not collected by WL parsonnel, then the accuracy of e results is
liwited by the methedolegy 2nd acuily of e zample cofoclor,  This iopott shall nol be repreduced cxcept in full, without written approval of ML
Laboratories, inc. It ghall el ke uged 1o clam proguct endorsament by MYLAP or any giner agency of the & Governmerl.
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Mmak. 24, 3011 1: 00PN HYLLAR ALR F S
__NVL Laboratories Inc. CHAIN of CUSTODY NVL Bateh ID

- 4708 Aurgra fdve N, Saallle, WA 96103
. Tel: 206.547.0100  Zenerp.Cel: 206 14,4648 SAMPLE LOG 1 4 @ 2 7 @ 2

Fax: 200.6034,1936 (880N LABS {605 5227)

Cllent L valey Cansfruction MvL Batch Mumbor
Street 1008 North 1st St Chert Job Number 2 o =¥
akirna, VA 98801 Tatat Samplcs 2 5
Projoct Mansger Mr_Greq Huvler Turn Argund Time ) 14 O Bt F20ays T3 Days
- / O are O 92de Cl30ays [ 6-10 mray

O atis T 2d-Hre 04 Doys

_ 1oz W pAlteasar #d | Plansn call for TAT loss ther: 26 Hrs

_ Email atdress tviar@act.com.
Phone; {509)452-4098  Fax: {509} 245-BROD Call; (508) B48-5611
{0 Ashesios Alr_[T1 POM (MIDSH 74000 TTTEM MI0SH 7402) O TEM (AHERA! (S TEM [EPA Levsl ) D Cfhor
[ Agbestos Bulkl ) PLM (FPA/BOGR-83116) [ FLM (EPA Poirit County [ PLM [EPA Giovimetryt T TEM BULK

(] to|g#Fungu |} Mold Alr L] Moid Bulk | (] Rofometer Calibalion
L —— — — S s ——

Prejact Location

METALS Det, Limlt Matrix . RCRA Motals  [1ATE Eljﬂi;rrr ﬂ;ﬂ‘tl.lﬂ
O Toial Metaia | [J Fas {ppm ] Air Fitter ] soll 0 amenic {48) [ Chromiem {Cr Cic
OTcLe 0 1P tmomy 5 Brinking waler O Paint Chips In % {(] Barium (82) 0 Lead (b) opper {Gu)
Ocre (PPMOIEY £ conwine fAveay [ Paint Chipsin o1 Cadmiam (C¢) L Mercury (Hg) L.| Mickel (il
L] GRAA (ppl . i - C) Zing (Zni
fOother Typee - Fiberglase [ Shca T Wuisanze Dust [ Recplrabie Dust [ Cthar {Spacliy)
of Analvsis

Gendltion of Paskage; [J Gand. [ Damagad (no spitage) [ Bsvere demage {spillags)

] Sen. #| Labld Cltent Sampls Number | Comments {o.q Sample s, Sample Yolume, sic) AJR
1 P .
2 o -o2 . |
3 P 0%
4 Br-pl
5 1o - 05
& L BB
7 Po-pd
B 2207
3| 209
10 E&- ~ i
1 L]
12 ¥e ~ip
12 ¥o (=
4 i ki
15 Er 15
Pr Balow ¢ oo Sign Qeiow Lomaany Date Time
Sampled by ;J__izﬁ{d ol - o
Relinquished by |3 ( malcdetld] 3 (Cealolatit TRI ~plleny 127974
Roceived by | Kb e rr""'_":—_-F--:__‘?'z:?-"? e —— I 'ZJFE’JH loss A% J‘ﬂ""
Anaiyzoa by =t | . l
Resulte Caillad by _
| Reau;Famﬁby Ir' ) .| 4 . . ]
ISpE::':al jnstructions: Unless recuesisd in wiiling, all semples will be diznesed of we (2 weaks aftct analysis,




MAR 56,2011 1:00PW  HVLLAB AUR WO 8307 1 3

. -
NVL LEbﬂI’EtDﬂES, l]"lﬂ. CHAIN of CUSTDDY NVL Ba tCh ID

470R Aurors Ave N, Seaitle, VW& 8103
Yol 206.547.0100 Emerg.Cell 206.914. 4845 SAMPLE LOG 1 4 @ 2 ? @ 2

Fax; 206,634, 1936 1,868.NVL_[ ABS (FB5.5237)

Ciient T4 Valley Capsiruction WYL Batzh Number
Stroet 1008 North jst Sf . Client Job Muember el v R
Vakima, ViA 98901 Total Samples 35
Projec Marager ME. Sreg Huyier Turm Around Thme O +Hr Dlade H2Days 08 Days
- é - O2He O4z-H= [Ja0Qays L&D Lray
Project L ocatton L Ol aHrs [Jzedes [14Doys
,-’} Paaasa call lor TAT leag thian 24 He
Email aderess rhuylaran.com
Phone; (09} 4524098 Fae (500) 248-D000 Cell: §609) 5455611

[0 Acbestos Air 107 PoM (uiosk 74000 [ TEM IDSH 7402 D) TEM (AHERA) (] TEM (EPA Levet T Dther -
A panesios BulL) PLM (EPA/GO0/R-B3/ 161 [ PLIV (EPA Point Count) [ PLM {EPA Gravimelrvt [ TEM BULK

|0 MoleFurmys [T mold air [} Mold Bulk | [ Refometer Calibratio

METALS et Limit | Makriar : " | ReRémetaie 148 E‘hfﬁﬂg“m
O 7Total Metals [ Fan ppm| I Alf Flter Osan [ Arseric {As) O] Cpromiam (G| =20 - )
OTcLr {7 1CF [pem) O Dnnkm; waler [ Pait Ch:]ps ]n %10 Banurf: Ba U lead (Ph Ei NIEZF; |
E?FE [ GEAA (gt W Dust:wmﬁ fﬁmai}_ [OJ Paint Chips in anl;I Cadmium {Cd) [ Mencury (Ha) Cl zine tz
(O other Types |1 Fikergiass [J Slica L] Muisance Dust ] RaaplmhI;Dust (] Other (Spscliy)
af Analysie .
CondMion of Paokape: [ Gond [ Damaged (no splliage) [ Severe damege (splliage)
Sen. #1 LakiD Client Sample Number ] Comments {s.g Samble gre, Sampis Volume, efs] AR
1 Fryey; v
2 {7
3 bl 1%
4 FC (7
5 L -28
B £L =2
7 2L 27
B -
9 VR 4
30 L =25
11 Gl 2
12 Lo 27 ]
12 HL 2
z o2 -
| 15 W~ | I
Print Below __ ¢ £y or Below Compzny Cgte _Time
J Sampled by /J:Zfr% o A ) r=1
Rélinqulahed by ;—,I-—-éiéyi » - ‘-_)_/ ?Dzb"ﬂ/ H?QL 7?_'2_ TM%LT%Z%__
Rocalved tv | Mg e e e 2lisli 101 Fanl? T
Analyzed by . : J
Resultc Calted by ' -
Resutts Faxad b},-'| : ) ) JLeee
special Instructions: Untess seguestsd i wiiting, all samples will oe dizposat of two [2) wesks =fier Balysis.




ROCBEDE 3

MR, 26 2001 1:00FR NVLLAE AUR
—NVL Laboratories, Ine.  cuaN of cUSTODY NVL Batch ID

477E Aviors Ave N, Seattle, WA 98103
Tel 206.547.090¢ Emern Cell; 206914, 4048 SAMPLE LOG 1 4 @ 2 7 @2
Faw 206,834, T238  4.088 NVL.LASE (EAS.E22T)

Chent I1f Valley Congtruction NVL Batch Numbsr
Street 3008 Nort 15t 5 Chent Jat Mumber i A A

Yakima, WA 98901 Total Samples 2
Projoct Manager Mr. Greo Huyier , . Turn Aropund Tlme |:'r1 He D) s B2y 05 Days
v ol T z#re O4z-He Oaoay:s [ sa0 ooy
Project Location _ Ll b O 24birs [ Doys

Plagss cal' for TAT leas thar. 24 Mz
Email address rhuylerBan com

Phone: {509) 4524008 Fax: {508) 248-5800 Cell: (609) B49-56¢1
I0) Astestos Al 1) PCM (NIDSH 7400} ) TEM iNIOSH 74020 [3TEM (nHzRA} LITEM EPA Level )T Othar ]

A asbestos Bud [ PLM (FPABOOR-BX115) L] PL (EPA Point Count} [ PLM [EPA Grevimetryt {1 TEM BULK ]
10 MotarFunaus 0 Molg A [} biold Bu_| L] Rolometer Calisration___ L ]
METALS Det Limle | Msbrix | IRCRANemis [JAIE %mz'rl'fﬂwﬂ
E Totad Metals | [ Fas (o I Al Fiter 1 soil _ O Arsenle ) [0 Chramium (Cr 0 conper {C4)
Q7eLr [1icp [ppm}‘D Drinking waler  [J Pamt Chips In % [} Bariun (Ba) [ Lsad (PE) I Nt:];.!:I:{NIJ

}EI cré [l GFaa (ool () Dustwlpe farea) [T Palnt Chipsin on| O Cadmium (Gd) O h']er::ury {Hg) C1 2ine 271
Cother Types [ Fikerglazs [ Siflca [T Nuisance Dust [ Respirable Dust [J Other [Spar.lfy}
of Anakysis
Condlbion of Package: (] Gond L] Darraged ino splliage) (1 Severs damegs {spillage)
{Son #| LabiD Clisnt Sample Nutnbar | Comments fo.q Sample ars, Sample Volume, etc) am
1 -2/ ‘ ;
2 szz
3 Pr 2=
4 po ~24
s 25
6
7
B ]
8
10 ‘
11
12
RE !
14 f
15 e

CoOmpam_ Dale Time

Print Hglow Sign Beb

Sampled by _)I (/ gj_’/ ,¢ )
Réirnqu!ghed by [ j J Fﬂ(/‘/a#_éﬁ /'._;)..2_ "/’/;';./é{// 7_:?4’;;:’59’
| Rocalved by %:/A}’Z_a——ﬂ _,/""'F; !‘?A.—r’—"-{ ﬂﬁ‘ﬁ{wx_
Aratyzod by - e —— _ |
Rezul Cahed by ) [

| Results Faxud by
Special instrustions: Unless requazted in willing, b sarmpies wil be disoosed of two {2} weeks 3lter anakvsis.
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